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.. STEADY FLYING ENTERFRISE (0., LTD.(T4799) ) coated Fabric

dresse IFs MO 21, ALLEY 30, LANE 358, RUIGUANG RD., NEIHU DISTRICT, TAIFEI CITY 114-92, TAINAN R.O.C,
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Hydrostatic Pressure Test I The rate of water
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Spray Test Environmental condityon:
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Mote:"*“As the variation of the test data was rather big, the results are expressed as a range and indicative test only.
Mote:; Sample description is given by the client: 10000 MYLON DT (DIGITAL CAMDUFLAGE)

Mote: As the remaining sample was asked to return along with the test report. re-testing would mot be possible.
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